
 

 Carol L. Hufnagel, PE
National Wet Weather Practice Leader 

 

 Hufnagel, Page 1 

Ms. Hufnagel is a recognized national expert in the evaluation and control of 
sewer systems impacted by wet weather flow, including separate sanitary 
systems and combined sewer systems. This expertise includes evaluation 
through flow monitoring and modeling, evaluation and selection of alternatives, 
regulatory policy and impacts on receiving streams. She has led a variety of 
significant planning and implementation projects, and acted as a technical expert 
on other projects. Her work focuses on identification of solutions that provide 
multiple benefits and are implemented in the unique context of each client’s 
[...]
submerged attached growth reactor, WEF, (Minneapolis, USA). 

Devlin T.R., Kowalski M., di Biase A., Paetkau M., Griffin D., Oleszkiewicz J.A., 
2018. Granular sludge for municipal wastewater treatment. 70th Western Canada Water 
(WCW) conference and exhibition 2018 (Winnipeg, MB, CA).  

Kowalski M., Devlin T.R., di Biase A., Paetkau M., Griffin D., Oleszkiewicz J.A., 
2018. Piloting side-stream deammonification MBBR at North End Water Pollution 
Control Centre. 70th Western Canada Water (WCW) conference and exhibition 2018 
(Winnipeg, MB, CA). 

Wei V., di Biase A., Oleszkiewicz J.A., 2018. Treatment kinetics and quantification of 
cyanide. 70th Western Canada Water (WCW) conference and exhibition 2018 
(Winnipeg, MB, CA). 

di Biase A., Corsino F.S., Devlin T.R., Torregrossa M., Munz G., Oleszkiewicz J.A., 
2018. Aerobic granular sludge reactor treating anaerobically pretreated brewery 
wastewater at different loading rates. WEFTECH 2018 (New Orleans, LA, USA). 

Bratty M., di Biase A., Wei V., Hildebrand M., Oleszkiewicz J.A., 2018. Application 
of SAGR bioreactors for ammonia treatment in mining effluents. Mine Water Solution, 
2018 (Vancouver, Canada).  

di Biase A., Devlin T.R., Kowalski M., Oleszkiewicz J.A. 2017. Impact of temperature 
on moving bed biofilm reactor treating brewery wastewater: Performance and design 
implications. WEFTEC 2017 (Chicago, IL, USA).  

Wisniewski K., di Biase A., Oleszkiewicz J.A., Makinia J., 2017. Start-up of the 
anammox process with low concentrations of suspended biomass in a membrane 
bioreactor: Experimental and modelling results. The 9th eastern European young water 
professionals conference, Budapest, Hungary).  

di Biase A., Devlin T.R., Oleszkiewicz J.A., (2016). Impact of hydraulic retention time 
on an anaerobic moving bed biofilm reactor treating brewery wastewater, 13th IWA 
Specialized conference on small water and wastewater systems (Athens, Greece).  

di Biase A., Devlin T.R., Oleszkiewicz J.A., (2016). Anaerobic moving bed biofilm 
reactor treating brewery wastewater (WEFTECH 2016, New Orleans, LA, USA).  

Devlin T.R., di Biase A., Oleszkiewicz J.A., (2016). Aerobic granulation: A Shear 
Necessity? (WEFTECH 2016, New Orleans, LA, USA).  

di Biase A., Corsino S.F., Devlin T.R., Torregrossa M., Munz G., Oleszkiewicz J.A. 
(2016). Aerobic granular sludge treating brewery wastewater at different loading rates. 
WEF/IWA Nutrient Removal and Recovery 2016 (Denver – CO, USA).  



 

 

di Biase A., Devlin T.R., Angappan S., Seidl G., Reimers R.S., Oleszkiewicz J.A., 
2015. Start-up of anaerobic moving bed biofilm reactor and transition to brewery 
wastewater treatment. WEFTEC 2015 (Chicago – IL, USA).  

Devlin T.R., di Biase A., Wei V., Oleszkiewicz J.A., 2015. A Shocking Solution? 
Electrochemical methods to address eutrophication in situ. WCW 2015 (Western 
Canada Water, Winnipeg – MB, Canada).  

di Biase A., Devlin T.R., Oleszkiewicz J.A., 2015. Treating brewery wastewater with 
anaerobic moving bed biofilm reactor (AMBBR) technology. National water and 
wastewater conference by Canadian water and wastewater association (CWWA 2015, 
Whistler – BC, Canada).  

 

           



 
 

  
  

BV.COM 

  
  

BLACK & VEATCH | JAMES D. FITZPATRICK 

  
  

1 
 

James D. Fitzpatrick, P.E. 
  

As a chemical engineer currently assigned to the Wastewater 
Treatment Technology Department of Black & Veatch's Water 
Technology Group, Mr. Fitzpatrick has extensive process engineering 
experience on water and wastewater treatment projects for municipal, 
utility and industrial clients. His background includes planning, 
piloting, studies, design, commissioning and post-construction 
performance testing of both conventional and advanced treatment 
processes and technologies, including: chemically enhanced settling 
(CES/CEPT), solids contact clarification/thickening (e.g. DensaDeg®), 
ballasted flocculation (e.g. Actiflo®), compressible media filtration (e.g. 
FlexFilter™), pile cloth filtration (e.g. AquaPrime®), secondary 
clarifiers in activated sludge and fixed-film applications, nutrient 
removal and recovery, ultralow phosphorus removal, oxyanion 
removal, and high-rate effluent disinfection alternatives. 
Jim routinely shares his expertise through publications, presentations 
and panel discussions at seminars and workshops, including dozens 
sponsored by WEF, WERF, NACWA, IWA, USEPA as well as regional and 
state associations and regulatory agencies. He was lead chapter author 
of Identifying and Managing Risks in WEF’s Nutrient Roadmap, lead 
chapter author of High Rate Treatment in WEF’s Wet Weather Design 
and Operation in Water Resource Recovery Facilities, and a technical 
reviewer of WEF’s Manual of Practice No. 8 (Design of Municipal 
Wastewater Treatment Plants) and Guide for Municipal Wet Weather 
Strategies. 
He also has experience with industrial pretreatment programs (IPPs) 
including: surveying industrial users, determining significant industrial 
user (SIU) status, developing industrial user discharge permits, 
assessing compliance with permit limits, conducting facility 
inspections, developing and evaluating technically based local limits 
(TBLLs), conducting sampling studies, overseeing various treatability 
and demonstration studies, and providing overall program 
coordination. 
 

CHEMICAL ENGINEER 
 

Expertise: 
Enhanced Primary 
Treatment; High-Rate 
Treatment Technologies; 
Industrial Pretreatment; 
NPDES Permitting; Nutrient 
Removal; Phosphorus 
Removal and Recovery; 
Water Treatment 
Technologies; Wet Weather 
Treatment  
 

Education 
Master of Science, Chemical 
Engineering, University of 
Louisville, 1993, United States 
Bachelor of Science, Engineering 
Science, Chemical Engineering, 
University of Louisville, 1992, 
United States 
 

Professional Registration 
License, Professional Engineer, 
Chemical, #28631, Missouri, United 
States, 1997 
 

Total Years of Experience 
26.4    
Black & Veatch Years of 
Experience 
26.4 
 

Professional Associations 
Missouri Association of Cleanwater 
Agencies - Member 
Missouri Water Environment 
Association - Member 
Water Environment Federation - 
Member 
Tau Beta Pi - Member 
 

Language Capabilities 
English 
 

Office Location 
Kansas City, Missouri, USA: United 
States 
  

PROJECT EXPERIENCE 
Delaware County Regional Sewer District ; OECC Collection System 
Odor Study; Delaware County, Ohio, United States; 2018-In-
Progress 
Technical Advisor - Black & Veatch. Study to identify alternative 
approaches to meet collection system odor reduction objectives while 
reducing costs and WWTP impacts. Develop air and wastewater 
sampling program, evaluate results and write findings, conclusions and 
recommendations.  
 
  

Delaware County Regional Sewer District ; Central Alum Creek 
Water Reclamation Facility Plan; Delaware County, Ohio, United 
States; 2018-In-Progress 
Lead Treatment Engineer - Black & Veatch. Long-term planning and 
studies of treatment facilities, operations and practice alternatives for 



 
 

  
  

BV.COM 

  
  

BLACK & VEATCH | JAMES D. FITZPATRICK 

  
  

2 
 

new BNR facility. 0.8 mgd average design flow with 10 mg TN/L and 1 
mg TP/L limits expandable to 3.65 mgd in future phases. Develop 
influent characteristics, dynamic process modeling (GPS-X), evaluate 
process and technology alternatives, conceptual and preliminary 
designs and studies, CAPEX and OPEX estimates, implementation plan.  
 
  

Little Rock Water Reclamation Authority ; Adams Field WRF 
Parallel Treatment and Nutrient Removal Upgrades; Little Rock, 
Arkansas, United States; 2017-In-Progress 
Senior Process Engineer - Black & Veatch. Study and design services 
to upgrade 36-mgd WRF to treat peak wet-weather flows up to 94-mgd 
and meet future ammonia and nutrient limits. Includes dynamic 
process modeling with GPS-X, influent characterization (C, N and P 
fractions), wet-weather flow characterization, bid evaluation of 
auxiliary EHRT and UV technologies, and design of retrofits for step-
feed nitrification/denitrification, clarifier upgrades, dual-purpose pile 
cloth filter, UV disinfection and effluent pump station.  
 
  

The Pequannock, Lincoln Park, and Fairfield (Two Bridges) 
Sewerage Authority; Wastewater Treatment Master Plan Update; 
Lincoln Park, New Jersey, United States; 2017-In-Progress 
Senior Process Engineer - Black & Veatch. Long-term planning and 
studies of treatment facilities, operations and practice alternatives for 
existing 2-stage nitrifying activated sludge POTW. Evaluation of 
monitoring data, development of process model (GPS-X), and 
evaluation of operational changes and capital improvements to 
increase average capacity from 7.25 to 9.64 mgd and meet new TP 
limits.  
 
  

Clean Water Services; Durham AWWTF Secondary Treatment 
System Expansion; Hillsboro, Oregon, United States; 2017-In-
Progress 
Senior Process Engineer - Black & Veatch. Study and design to 
expand and upgrade biological nutrient removal including new 
aeration basin (3-stage, West Bank Bardenpho with S2EBPR), new 
145-ft diameter secondary clarifier, and new RAS/WAS pump station.  
 
  

Orange County Sanitation District; A-Side Primary Clarifiers 
Replacement at Plant 2; Orange County, California, United States; 
2017-In-Progress 
Senior Process Engineer - Black & Veatch. Design and alternatives 
evaluations for four new 140-ft diameter primary clarifiers.  
 
  

Rivanna Water and Sewer Authority; Phosphorus Control Study; 
Charlottesville, Virginia, United States; 2017-In-Progress 
Senior Process Engineer - Black & Veatch. Evaluation of alternatives 
to remove orthophosphate and total phosphorus to below 10 ppb and 
20 ppb respectively in transfers from South Fork Rivanna River 
Reservoir to Ragged Mountain Reservoir. Evaluated silicate ballasted 



 
 

  
  

BV.COM 

  
  

BLACK & VEATCH | JAMES D. FITZPATRICK 

  
  

3 
 

flocculation, pile cloth filtration and continuous backwash deep-bed 
sand filters.  
 
  

City of Danbury; Danbury WPCP Upgrade; Danbury, Connecticut, 
United States; 2017-In-Progress 
Senior Process Engineer - Black & Veatch. Conceptual design and 
evaluation of ballasted flocculation and deep-bed sand filter 
alternatives for 28-mgd tertiary system to achieve <0.077 mg TP/L. 
Detailed facility design based on ballasted flocculation technology.  
 
  

Everglades Foundation; George Barley Water Prize; United States; 
2016-In-Progress 
Judge - Black & Veatch. Served on judging panel evaluating and 
scoring technology entries in contest to treat water to achieve TP<0.01 
mg/L at radically less cost than current state-of-the-art.  
 
  

City of Portland; Tryon Creek WWTP Headworks, Clarifier and Odor 
Control Improvements; Portland, Oregon, United States; 2016-In-
Progress 
Senior Process Engineer - Black & Veatch. Study and design services 
for new screens, grit removal units, circular primary clarifiers, and 
odor control facilities to expand capacity to 7.7-mgd ADF / 50-mgd 
PHF. Evaluation of rectangular and circular clarifiers and pile cloth 
media filtration conceptual alternatives for primary treatment.  
 
  

Johnson County Wastewater ; Tomahawk Creek WWTF Expansion 
and Upgrade; Johnson County, Kansas, United States; 2016-In-
Progress 
Wet Weather Process Specialist - Black & Veatch. Study and design 
services to expand from 10-mgd average to 19-mgd average / 172-mgd 
peak hourly. Upgrade trickling filter process to 5-stage Bardenpho with 
S2EBPR and dual-use filtration to meet 10 mg TN/L and 0.5 mg TP/L 
annual average goals. Design and evaluate compressible media and pile 
cloth media filtration alternatives in dual-purpose configurations.  
 
  

City of Columbus ; Overall Engineering Consultant; Columbus, Ohio, 
United States; 2016-In-Progress 
Senior Process Engineer - Black & Veatch. Multiyear consulting 
program to optimize wastewater treatment operations and evaluate 
capital and operational alternatives. Facilities include the 114-mgd 
Southerly WWTP, 68-mgd Jackson Pike WWTP, and biosolids Compost 
Facility. Tasks include struvite control study for dewatering 
centrifuges, effluent pH evaluation, influent sampling alternatives, 
emerging technology workshop, and other consulting services.  
 
  

Pinellas County; South Cross Bayou WRF Assessment and 
Treatment Process Model; Pinellas County, Florida, United States; 
2015-In-Progress 
Senior Process Engineer - Black & Veatch. Assessment of existing 



 
 

  
  

BV.COM 

  
  

BLACK & VEATCH | JAMES D. FITZPATRICK 

  
  

4 
 

treatment facilities, operations and practices for 33-mgd WRF. Study of 
alternatives to Thioguard for odor control; evaluation of vortex grit 
removal alternatives; review and evaluation of monitoring data; 
development of treatment process model using GPS-X software; update 
of GPS-X model from Level 2 to Level 4 calibration; evaluation of 
copper removal alternatives; evaluation of potential operational 
changes and capital improvements.  
 
  

County of Pinellas, Florida; Utility Assessment and Optimization 
Program; Pinellas, Florida, United States; 2015-In-Progress 
Senior Process Engineer - Black & Veatch. Multiyear consulting 
services program to optimize water, sewer and reclaimed water 
systems using the Envision Process. Facilities include the 33-mgd 
South Cross Bayou WRF, 9-mgd W.E. Dunn WRF, Logan Laboratory and 
Pumping Station, and drinking water and reclaimed water distribution 
systems.Tasks include onsite observations and assessments, evaluation 
of treatment monitoring data, dynamic treatment process modeling 
(GPS-X), evaluation of operational alternatives, capital improvement 
studies, prioritization of CIP projects, and other consulting services.  
 
  

Metropolitan St. Louis Sewer District; Comprehensive Ammonia 
and Nutrient Removal Master Plan; St. Louis, Missouri, United 
States; 2015-In-Progress 
Senior Process Engineer - Black & Veatch. Studies and development 
of master plan for ammonia and nutrient removal for overall utility 
that includes combined and separate sewers and seven wastewater 
treatment facilities ranging from 6 to 167 mgd average daily flow. 
Includes review of operating data, GPS-X process modeling, influent 
characterization (C, N and P fractions), wet-weather operations, 
regulatory strategies, and evaluation of alternatives.  
 
  

Unified Government of Wyandotte County and Kansas City, Kansas; 
Integrated Overflow Control Plan; Kansas City, Kansas, United 
States; 2014-In-Progress 
Senior Process Engineer - Black & Veatch. Conceptual designs and 
alternatives evaluations to expand the existing 56-mgd Kaw Point 
Wastewater Treatment Plant to treat additional wet weather flows up 
to 95 mgd in one scenario and up to 382 mgd in another scenario. Field 
testing and stress testing of secondary clarifiers. Process modeling of 
high purity oxygen activated sludge (HPOAS) system using GPS-X 
software.  
 
  

City of Springfield, Missouri; Sanitary Sewer Overflow Control 
Program; Springfield, Missouri, United States; 2011-In-Progress 
Senor Process Engineer - Black & Veatch. Planning, study and 
conceptual designs to evaluate different wet-weather flow treatment 
alternatives for sanitary sewer overflow control at the 50-mgd 
Southwest Wastewater Treatment Plant and 7-mgd Northwest 
Wastewater Treatment Plant. Services include: dry-weather and wet-
weather influent characterization and projections, jar testing of 



 
 

  
  

BV.COM 

  
  

BLACK & VEATCH | JAMES D. FITZPATRICK 

  
  

5 
 

chemically enhanced sedimentation (CES), full-scale wet-weather 
stress testing of CES and compressible media filtration (CMF), dynamic 
treatment process modeling (GPS-X), capacity assessments, and 
process and technology alternatives evaluations.  
 
  

City of Toledo, Ohio; Toledo Waterways Initiative Pathogen Study; 
Toledo, Ohio, United States; 2011-In-Progress 
Principal Inivestigator - Black & Veatch. Side-by-side post-
construction monitoring study of pathogen reduction across 205-mgd 
DensaDeg train and 195-mgd nitrifying activated sludge treatment 
train followed by chlorination and dechlorination. Developed study 
QAPP and protocols, evaluated sampling data, coordinated with 
sampling team and laboratories, and prepared annual reports to 
USEPA as part of final approved Combined Sewer Overflow Long Term 
Control Plan.  
 
  

United States Environmental Protection Agency Region 10; North 
Boeing Field Stormwater Treatment; Seattle, Washington, United 
States; 2010-In-Progress 
Senior Process Engineer - Black & Veatch. Peer review of study, plan 
and design documents for short-term and long-term treatment 
facilities for the removal of PCBs from stormwater discharged from the 
North Boeing Field to the Lower Duwamish Waterway Superfund Site 
using chitosan-enhanced sand filtration (CESF).  
 
  

Johnson County Wastewater; Response to Environmental 
Protection Agency 308(a) Request; Johnson County, Kansas, United 
States; 2009-In-Progress 
Treatment Consultant - Black & Veatch. Evaluations and other 
technical services to support ongoing regulatory negotiations with 
United States Environmental Protection Agency Region 7 in regards to 
Peak Excess Flow Treatment Facilities.  
 
  

Metropolitan Sewer District of Greater Cincinnati; Werk-
Welbourne Enhanced High Rate Treatmetn Facility Wet Weather 
Improvement Program; Cincinnati, Ohio, United States; 2009-In-
Progress 
Senior Process Engineer - Black & Veatch. Study, planning, 
conceptual design and detailed design for a 106-mgd satellite 
combined sewer overflow (CSO) treatment facility consisting of 
chemically enhanced high-rate sedimentation followed by high-rate 
sodium hypochlorite and bisulfite disinfection. Evaluations included 
CSO flow monitoring and sampling to confirm design pollutographs 
and onsite jar testing of coagulant (ferric and PACl) and polymer 
(aPAM and chitosan) alternatives along with E. coli dose response 
testing of effluents with NaOCl and PAA. Design features included self-
cleaning influent pump station, first-flush capture mode, tipping 
buckets for basin cleaning, and 10-min contact time for disinfection  
 
  



 
 

  
  

BV.COM 

  
  

BLACK & VEATCH | JAMES D. FITZPATRICK 

  
  

6 
 

Delaware County Regional Sewer District; Lower Scioto WRF 
Treatability Study; Delaware County, Ohio, United States; 2018 
Principal Process Engineer - Black & Veatch. Supervised data 
analysis and development of a process model of the existing treatment 
facilities using GPS-X software. Evaluated alternatives for current and 
future flows/loads including minor operational changes and capital 
improvements.  
 
  

City of Akron; Akron WRF Headworks Improvements; Akron, Ohio, 
United States; 2016-2017 
Technical Advisor - Black & Veatch. Alternatives evaluations, 
preliminary design studies and detailed design of 280-mgd screening 
and grit removal facility. Grit characterization of dry-weather and wet-
weather influents, evaluation of aerated grit basins, velocity control 
channels, induced and hydraulic vortex units, and detritors. Detailed 
facility design with 4 x 55-ft detritors, grit removal augers, belt 
conveyor and dumpster haul-off.  
 
  

Confidential; FGD Wastewater Pilot Testing; Alabama, United 
States; 2016-2017 
Senior Process Engineer - Black & Veatch. Oversight and evaluation 
of 6-month onsite pilot treatment facilities to remove selenium, 
arsenic, mercury and nitrite/nitrate to meet EPA’s proposed ELG rule 
for coal combustion steam power plant. Consisted of physical-chemical 
pretreatment system followed by two parallel polishing units: one 
using zero-valent iron and one using anoxic biofiltration. Oversaw 
development of study protocols; pilot system design; coordination 
with client operators, technology vendors and contract laboratory; 
evaluation of study data.  
 
  

Pinellas County ; William E. Dunn WRF Assessment and Treatment 
Process Model; Pinellas County, Florida, United States; 2017 
Senior Process Engineer - Black & Veatch. Assessment of existing 
treatment facilities, operations and practices for 9-mgd WRF. 
Evaluation of monitoring data, development of treatment process 
model using GPS-X software, and evaluation of potential operational 
changes and capital improvements.  
 
  

Des Moines Wastewater Reclamation Authority; WRF Secondary 
Treatment Alternatives Evaluation Study; Des Moines, Iowa, 
United States; 2017 
Senior Process Engineer - Black & Veatch. Conceptual design study 
of alternatives to upgrade existing 200-mgd secondary treatment 
process and expand to treat additional 200-mgd of peak wet-weather 
flows with provisions for future TN and TP removal. Includes dynamic 
process modeling (BioWin); technology screening for wet-weather, 
nutrient removal, disinfection and effluent pumping; evaluation of 
alternative facility designs; development of facility conceptual design, 
opinion of costs and implementation plan.  



 
 

  
  

BV.COM 

  
  

BLACK & VEATCH | JAMES D. FITZPATRICK 

  
  

7 
 

 
  

City of Toronto ; Ashbridges Bay Treatment Plant Integrated Pump 
Station and Satellite Treatment Plant; Toronto, Ontario, Canada; 
2016 
Technical Advisor - Black & Veatch. Study, preliminary design and 
advanced facility planning for a 600-MLD satellite wet-weather 
treatment facility expandable to 900-MLD capacity including 
headworks, enhanced clarification, effluent disinfection and sludge 
management processes.  
 
  

Metropolitan St. Louis Sewer District ; Bissell Point WWTF 
Chemically Enhanced Primary Treatment Upgrades; St. Louis, 
Missouri, United States; 2016 
Senior Process Engineer - Black & Veatch. Study and preliminary 
design of ferric chloride and polymer feed systems to chemically 
enhance settling in existing primary clarifiers at the 150-mgd WWTF. 
Review operating data, develop influent characterization, oversee and 
evaluate onsite jar testing, design of chemical storage and feed 
facilities.  
 
  

Johnson County Wastewater; D.L. Smith Middle Basin WWTP 
Clarifier Upgrades; Johnson County, Kansas, United States; 2016 
Senior Process Engineer - Black & Veatch. Design and performance 
testing of basin rehabilitation and equipment retrofits for Final 
Clarifiers No. 2 and 3.  
 
  

Fox River Water Reclamation District ; Phosphorus Removal 
Improvements Preliminary Design; South Elgin, Illinois, United 
States; 2016 
Technical Advisor - Black & Veatch. Alternatives evaluations, 
preliminary designs and advanced facility planning for phosphorus 
removal improvements at the 7.75-mgd North, 10-mgd West, and 25-
mgd A.D. Pagorski WRFs. Evaluated clarifier stress testing procedures 
and results.  
 
  

City of Toronto ; Ashbridges Bay Treatment Plant Process 
Roadmap; Toronto, Ontario, Canada; 2016 
CEPT Process Specialist - Black & Veatch. Studies and long-term 
facility planning for upgrade alternatives to the existing 818-MLD 
treatment plant and capacity expansions to 1000-MLD including 
sidestream treatment, aeration improvements, solids digestion, odour 
control and chemically enhanced primary treatment.  
 
  

Tejon Castac Water District ; Source Control Program 
Development; Lebec, California, United States; 2016 
Industrial Pretreatment Specialist - Black & Veatch. Various 
services to develop a source control program to help prevent upsets to 
the 50,000-gpd Westside WWTF, including: review of existing sewer 
use ordinance, WWTF capacity and influent monitoring data; survey 



 
 

  
  

BV.COM 

  
  

BLACK & VEATCH | JAMES D. FITZPATRICK 

  
  

8 
 

and inspect potential industrial users; evaluate findings and 
summarize recommendations for future source control.  
 
  

Little Rock Wastewater; Adams Field and Fourche Creek Nutrient 
Removal and Parallel Treatment Study; Little Rock, Arkansas, 
United States; 2015-2016 
Senior Process Engineer - Black & Veatch. Conceptual design study 
of upgrade alternatives to treat peak wet-weather flows and ammonia 
with provisions for future total nitrogen and total phosphorus removal. 
Includes GPS-X modeling of both facilities, characterization of influent 
fractions (C, N and P), wet-weather flow characterization, piloting of 
compressible media and pile cloth filters, and bid evaluations of silicate 
ballasted flocculation, magnetite ballasted flocculation, compressible 
media filtration, and pile cloth media filtration alternatives.  
 
  

Johnson County, Kansas Wastewater; Tomahawk Creek 
Wastewater Treatment Facility Project Definiation; Johnson 
County, Kansas, United States; 2015 
Wet Weather Process Specialist - Black & Veatch. Conceptual 
designs and advanced facility planning to expand WWTF from 10-mgd 
average to 19-mgd average / 172-mgd peak hourly. Triple bottom line 
evaluation of various process and technology alternatives for treating 
wet-weather flows, including silicate ballasted flocculation, magnetite 
ballasted flocculation, compressible media filtration, and cloth media 
filtration in both stand-alone and dual-use applications.  
 
  

New York State Energy Research and Development Authority; 
Flatline Enhanced Primare Treatment Demonstration; Ithaca, New 
York, United States; 2014-2015 
Technical Advisor - Black & Veatch. Member of project advisory 
committee reviewing procedures and results from pilot testing of new 
treatment technology developed by Clear Cove consisting of chemically 
enhanced sedimentation and primary effluent filtration to increase 
total suspended solids capture and subsequent energy recovery 
potential through primary sludge digestion and biogas generation.  
 
  

City of Atlanta, Georgia; South River Water Reclamation Center; 
Atlanta, Georgia, United States; 2014-2015 
Senior Process Engineer - Black & Veatch. Study and design of 
upgrades to treat anticipated flows and loads including future 
decommissioning of Intrenchment Creek Water Reclamation Center. 
Included primary clarifiers (with and without CEPT), field testing of 
existing secondary clarifiers (6 @ 140’ dia) and BioWin modeling of 
activated sludge.  
 
  

Singapore Public Utilities Board; Deep Tunnel Sewerage System 
Phase 2; Singapore; 2014-2015 
Wet Weather Treatment Advisor - Black & Veatch. Conceptual 
design and study of expansion and upgrade alternatives at the Tuas 



 
 

  
  

BV.COM 

  
  

BLACK & VEATCH | JAMES D. FITZPATRICK 

  
  

9 
 

Water Reclamation Plant (TWRP) to treat peak wet weather flows and 
loads from the extension of the Deep Tunnel Sewerage System (DTSS).  
 
  

City of Fort Wayne, Indiana; Combined Sewer Overflows Long Term 
Control Plan; Fort Wayne, Indiana, United States; 2013-2015 
Technical Advisor - Black & Veatch. Evaluations and other technical 
services to support NPDES permitting negotiations to implement the 
City’s combined sewer overflow (CSO) long term control plan (LTCP). 
Services include development and evaluation of static and flow-tiered 
effluent limits for the water pollution control plant and water quality 
modeling of the upper Maumee River for ammonia toxicity criteria and 
dissolved oxygen (QUAL2K).  
 
  

Metropolitan Sewer District of Greater Cincinnati; Combined Sewer 
Overflow Treatment Innovation and Watershed Operations 
Initiatives; Cincinnati, Ohio, United States; 2013-2015 
Technical Advisor - Black & Veatch. Workshop participation, 
evaluations and consulting services to support the development of the 
utility’s Watershed Operations Division and Combined Sewer Overflow 
Treatment Innovation initiative.  
 
  

Metropolitan St. Louis Sewer District; Lemay Wastewater 
Treatment Plant, Secondary Improvements; St. Louis, Missouri, 
United States; 2012-2015 
Process Engineer - Black & Veatch. Study, design and construction-
phase services to increase the wet-weather flow capacity of the 
existing activated sludge system from 167 to 210 mgd. Evaluate 
wastewater treatment plant operating data, conduct process modeling 
(GPS-X), coordinate diffuser testing, evaluate modification alternatives 
and conceptual designs.  
 
  

City of Springfield, Ohio; Wastewater Wet Weather and Capacity 
Improvements; Springfield, Ohio, United States; 2009-2015 
Senior Process Engineer - Black & Veatch. Study, design and 
construction-phase services to add a 100-mgd high-rate treatment 
(HRT) facility to increase the capacity of existing treatment facilities 
for combined sewer overflow control. Evaluation of the following HRT 
alternatives: Actiflo ballasted flocculation, DensaDeg high-rate 
clarification and WWETCO compressible media filtration followed by 
sodium hypochlorite and bisulfite for high-rate disinfection. Project 
proceeded with WesTech/WWETCO FlexFilter technology along with 
upgrades to headworks screening and grit removal, a new secondary 
clarifier, and a new anaerobic digester.  
 
  

Milwaukee Metropolitan Sewer District; South Shore Process 
Enhancement Demonstration; Milwaukee, Wisconsin, United 
States; 2010-2014 
Senior Process Engineer - Black & Veatch. Study and design services 
to conduct side-by-side trials of the following treatment technologies 



 
 

  
  

BV.COM 

  
  

BLACK & VEATCH | JAMES D. FITZPATRICK 

  
  

10 
 

during actual wet-weather excess flow events: full-scale (50-75 mgd) 
chemically enhanced sedimentation, pilot-scale biocontact and pilot-
scale compressible media filtration.  
 
  

Floriad Keys Aqueduct Authority; Cudjoe Key Advanced Water 
Reclamation Facility; Florida, United States; 2009-2014 
Process Engineer - Black & Veatch. Study and design of new facility 
with influent screens, equalization, 5-stage Bardenpho basins, 
secondary clarifiers, cloth disk filters and chlorine contact.  
 
  

Butler County Water and Sewer; Biosolids Management 
Evaluation; Butler County, Ohio, United States; 2013 
Senior Process Engineer - Black & Veatch. Evaluation of operational 
changes and modifications to reduce odors attributed to the delivery of 
dewatered biosolids from the Upper Mill Creek and LeSourdsville 
Water Reclamation Facilities. Peer review and use of existing BioWin 
model to assess changes to liquid stream treatment procedures 
including wasting and dewatering schedules.  
 
  

City of Riverside, California; Plant 2 Secondary Clarifier Upgrades; 
Riverside, California, United States; 2012 
Senior Process Engineer - Black & Veatch. Study and design of 
upgrades to existing secondary clarifiers (2 @ 100’ dia x 10.3 SWD + 2 
@ 130’ dia x 13’ SWD). Evaluated performance data and conducted 
state point analysis (SPA) for current and future operating scenarios. 
Developed, evaluated and recommended alternatives for clarifier 
upgrades including energy dissipating inlets (EDI), reuse of existing 
inboard launder supports for new peripheral launder with density 
current baffles, replacement of organ-pipe sludge collector with uni-
tube header, scum collection and removal and algae control.  
 
  

District of Columbia Water and Sewer Authority; Filtrate Treatment 
Facility; Washington, District of Columbia, United States; 2012 
Senior Process Engineer - Black & Veatch. Developed design criteria 
and conceptual design alternatives for chemically enhanced lamella 
settling pretreatment system to treat belt filter press filtrate from a 
Cambi-enhanced anaerobic digestion process.  
 
  

Metropolitan Sewer District of Greater Cincinnati; Mill Creek 
Wastewater Treatmetn Plant Secondary Process Operations 
optimization Support; Cincinnati, Ohio, United States; 2012 
Senior Process Engineer - Black & Veatch. Periodic review and 
evaluation of process monitoring data. Recommendations of 
operational procedures and changes to parameters to optimize 
performance of the activated sludge system and WAS thickening 
centrifuges.  
 
  

City of Fort Wayne, Indiana; Water Pollution Control Plant 
Hydraulic and Process Analysis and Effluent Pump Station 



 
 

  
  

BV.COM 

  
  

BLACK & VEATCH | JAMES D. FITZPATRICK 

  
  

11 
 

Evaluation; Fort Wayne, Indiana, United States; 2011 
Senior Process Engineer - Black & Veatch. Planning, study and 
conceptual designs of alternatives to increase peak wet-weather 
capacity to 100 mgd for CSO control. Services include: review and 
analysis of historical operations data, development of design influent 
hydrograph and pollutographs, jar testing of chemically enhanced 
sedimentation (CES), dynamic treatment process modeling (GPS-X) of 
various wet-weather treatment scenarios, capacity assessments of 
existing facilities and upgrades, and process and technology 
alternatives evaluations.  
 
  

City of Salem, Oregon; River Road Wet Weather Treatment Facility; 
Salem, Oregon, United States; 2008-2011 
Process Engineer - Black & Veatch. Operator training, 
commissioning and performance certification assistance for satellite 
50-mgd peak excess flow treatment facility consisting of fine screens, 
Actiflo ballasted flocculation and UV disinfection for SSO control.  
 
  

City of Toledo, Ohio; Bay View Water Reclamation Plant, Wet 
Weather Treatment; Toledo, Ohio, United States; 2002-2011 
Process Engineer - Black & Veatch. Providing process engineering 
assistance during the side-by-side pilot plant study of wet weather 
treatment systems using Actiflo and DensaDeg high-rate clarification 
followed by MP and LPHO ultraviolet disinfection technologies. 
Includes: design of the pilot plant study, establishing protocols, on site 
start-up and operational assistance, data evaluation and preparing 
study report. Continued to assist local office staff as needed during 
planning, design, construction and commissioning of 232-mgd wet-
weather flow treatment facility with vortex grit removal, DensaDeg 
high-rate clarification, chlorination, dechlorination and reaeration.  
 
  

Asahi Kasei Chemicals Corporation; Phosphorus Adsorption and 
Recovery System Pilot Study; United States; 2009-2010 
Senior Process Engineer - Black & Veatch. First pilot study in the 
United States of an integrated phosphorus removal and recovery 
process featuring a new phosphorus adsorbent media, in situ 
regeneration, and recovery process. Project included bench-scale 
testing, pilot system design and fabrication, developing test protocols, 
pilot system operations, performance testing, monitoring and 
sampling, data evaluation, and reporting.  
 
  

Orange County Utilities; Northwest Water Reclamation Facility; 
Orange County, Florida, United States; 2008-2010 
Process Engineer - Black & Veatch. Study and design to double 
capacity and upgrade to 5-stage Bardenpho process. Included field 
testing and assessment of the existing secondary clarifiers (4 @ 105’ 
dia x 14’ SWD) in accordance with WERF/CRTC protocols to determine 
case-specific Vesilind flux curve; state point analysis; discrete and 
flocculated suspended solids (DSS/FSS); capacity evaluation; and 
upgrade recommendations.  



 
 

  
  

BV.COM 

  
  

BLACK & VEATCH | JAMES D. FITZPATRICK 

  
  

12 
 

 
  

City of St. Joseph, Missouri; Combined Sewer Overflow Long Term 
Control Plan Facilities Plan; St. Joseph, Missouri, United States; 
2008-2010 
Process Engineer - Black & Veatch. Study, planning and conceptual 
design to approximately double peak flow treatment capacity for 
Combined Sewer Overflow control. Treatment facilities assessment 
included evaluations and side-by-side bench-scale pilot tests of 
Chemically Enhanced Primary Treatment (CEPT), Actiflo ballasted 
flocculation, DensaDeg high-rate solids contact clarification and 
WWETCO compressible media filtration followed by E. coli dose 
response testing of effluents using hypochlorite and UV disinfection.  
 
  

City of Grand Island, Nebraska; Primary Clarifier Upgrades; Grand 
Island, Nebraska, United States; 2009 
Process Engineer - Black & Veatch. Evaluated existing primary 
clarifiers (2 @ 90’ dia) and performance data. Developed, evaluated 
and recommended process and technology alternatives for clarifier 
upgrades including, chemically enhanced primary treatment (CEPT), 
energy dissipating inlets (EDI), density current baffles, sludge 
collection and removal, and scum collection and removal.  
 
  

Metropolitan Sewer District of Buncombe County; French Broad 
River Water Reclamation Facility; Buncombe County, North 
Carolina, United States; 2008-2009 
Process Engineer - Black & Veatch. Field testing of existing clarifiers 
(4 @ 130’ x 34’ x 16’ SWD) in accordance with WERF/CRTC protocols 
to evaluate potential tank flocculation and hydrodynamic upgrades. 
Bench and full-scale pilot trials of chemically enhanced clarification 
alternatives, including: ferric chloride, ferric sulfate, alum, 
polyaluminum chloride, cationic polyacrylamide (cPAM) and anionic 
polyacrylamide (aPam).  
 
  

City of Dayton, Ohio; Advanced Wastewater Treatment Facility 
Process Model and Nutrient Removal Assessment; Dayton, Ohio, 
United States; 2008-2009 
Process Engineer - Black & Veatch. Study and conceptual designs of 
nutrient removal alternatives. Included: analysis of historical 
operational data, development of design influent characteristics, 
review and comparisons of processes and technologies, development 
of upgrade alternatives and opinion of probable costs.  
 
  

Johnson County Wastewater; Turkey and Brush Creek Wet 
Weather Facilities; Johnson County, Kansas, United States; 2007-
2009 
Process Engineer - Black & Veatch. Evaluated upgrades to peak 
excess flow treatment facilities. Services included bench-scale jar 
testing and full-scale testing of chemically enhanced sedimentation; 
analysis of historical treatment performance data; and regulatory 



 
 

  
  

BV.COM 

  
  

BLACK & VEATCH | JAMES D. FITZPATRICK 

  
  

13 
 

assistance. Evaluated alternatives included: conventional 
sedimentation, chemically enhanced primary treatment (CEPT), 
lamella plate settlers, high rate clarification, disk filters and 
compressed media filtration.  
 
  

Metropolitan Sewer District of Greater Cincinnati; Mill Creek 
Wastewater Treatment Plant; Cincinnati, Ohio, United States; 
2007-2009 
Process Engineer - Black & Veatch. Several projects to increase peak 
flow capacity to 240 mgd, including extensive modifications to existing 
secondary clarifiers (6 @ 105’ x 315’ x 12.7’ SWD triple squircles), 
aeration basin upgrades, and facility master plan. Evaluations included: 
review of CFD modeling results, alternative designs for secondary 
settling tanks, BioWin modeling of full plant, characterization of raw 
and secondary influent, aeration basin modifications for wet-weather 
step-feed operation, nutrient removal capacity assessment, aeration 
diffuser alternatives, primary treatment capacity assessment, and peak 
wet-weather treatment capacity assessment.  
 
  

Metropolitan Council Environmental Services; Blue Lake 
Wastewater Treatment Plant Primary and Secondary Clarifier 
Upgrades; Shakopee, Minnesota, United States; 2008 
Process Engineer - Black & Veatch. Study and design of upgrades to 
existing secondary clarifiers (8 @ 125’ dia x 16’ SWD) and primary 
clarifiers (4 @ 80’ dia) along with plans for additional clarifiers. 
Developed and recommended process design criteria and technology 
alternatives for clarifier upgrades including energy dissipating inlets 
(EDI), flocculating feedwell, density current baffles, sludge collection 
and removal, scum collection and removal and effluent launder algae 
control.  
 
  

Metropolitan Sewer District of Greater Cincinnati; SSO 700; 
Cincinnati, Ohio, United States; 2007-2008 
Process Engineer - Black & Veatch. Peer review of 2-year 
effectiveness study of a 30-mgd peak excess flow storage and 
treatment facility consisting of storage tanks, fine screens, Actiflo 
ballasted flocculation and UV disinfection. Evaluated and 
recommended facility upgrades to meet permanent remedial measures 
plan.  
 
  

City of St. Joseph, Missouri; Industrial Pretreatment Program (IPP) 
Services; St. Joseph, Missouri, United States; 2002-2008 
Consultant - Black & Veatch. Provide various services to administer 
the City of St. Joseph’s Industrial Pretreatment Program (IPP). 
Includes: providing overall IPP management and coordination; 
preparing Pretreatment Implementation Annual Report; inspecting 
existing and potential SIUs; developing wastewater contribution 
permits; evaluating IU compliance status; initiating enforcement 
activities; negotiating compliance schedules; implementing program 
enhancements; staff training.  



 
 

  
  

BV.COM 

  
  

BLACK & VEATCH | JAMES D. FITZPATRICK 

  
  

14 
 

 
  

City of Columbia, South Carolina; Sewer Use Ordinance Review; 
Columbia, South Carolina, United States; 2007 
Industrial Pretreatment Specialist - Black & Veatch. Evaluated and 
reviewed various aspects of the City’s sewer use ordinance and 
policies, including: wastewater discharge limits, surcharge program 
and high strength customer discharge data, hauled waste program.  
 
  

Montana Economic Revitalization and Development Institute; 
Polysilicon Recycling Plant Evaluation; Butte, Montana, United 
States; 2007 
Senior Process Engineer - Black & Veatch. Developed conceptual 
design for polysilicon recycling facility, including: evaluation of 
production processes; waste stream characterization; local and federal 
pretreatment regulatory review; and preliminary design of wastewater 
treatment system.  
 
  

City of Kansas City, Missouri; Overflow Control Program; Kansas 
City, Missouri, United States; 2006-2007 
Process Engineer - Black & Veatch. Preliminary evaluation of 
treatment alternatives for wet weather excess flows to control 
combined sewer overflows (CSOs), including chemically enhanced high 
rate treatment processes such as Actiflo.  
 
  

City of Lawrence, Kansas; Wakarusa Water Reclamation Facility; 
Lawrence, Kansas, United States; 2006-2007 
Process Engineer - Black & Veatch. Evaluating the basis of design 
and developing process design criteria for liquid treatment facilities 
including: analyzing raw wastewater sampling results, determining 
design influent wastewater characteristics, developing and evaluating 
treatment alternatives, BioWin modeling of alternatives.  
 
  

City of Omaha, Nebraska; Combined Sewer Overflow Control 
Program; Omaha, Nebraska, United States; 2006-2007 
Process Engineer - Black & Veatch. Preliminary evaluation of 
treatment alternatives for wet weather excess flows to control 
combined sewer overflows (CSOs), including chemically enhanced high 
rate treatment processes such as Actiflo.  
 
  

City of Reading, Pennsylvania; Evaluation of Technically Based 
Local Limits (TBLLs); Reading, Pennsylvania, United States; 2006 
Industrial Pretreatment Specialist - Black & Veatch. Evaluation of 
technically based local limits for the City of Reading’s Fritz Island 
Wastewater Treatment Plant. Includes: evaluating domestic and 
wastewater treatment plant sampling results; evaluating criteria for 
inhibition, sludge quality standards and water quality standards; 
calculating maximum allowable headworks load (MAHL) and 
maximum allowable industrial load (MAIL).  
 
  



 
 

  
  

BV.COM 

  
  

BLACK & VEATCH | JAMES D. FITZPATRICK 

  
  

15 
 

City of Lawrence, Kansas; Wakarusa Water Reclamation Facility 
Siting Study; Lawrence, Kansas, United States; 2006 
Process Engineer - Black & Veatch. Preliminary treatment plant 
sizing, process evaluations and related conceptual design studies.  
 
  

City of Lawrence, Kansas; Kansas River Wastewater Treatment 
Plant Anaerobic Digester Improvements Study; Lawrence, Kansas, 
United States; 2006 
Process Engineer - Black & Veatch. Evaluate treatment capacity of 
existing anaerobic digester facility, develop and evaluate alternatives 
for increasing the capacity, present study findings in a pre-design 
report.  
 
  

Binghamton-Johnson City Joint Sewage Board; Optimization of 
Chemically Enhanced Primary Treatment Facilities; Vestal, New 
York, United States; 2005-2006 
Process Engineer - Black & Veatch. Evaluated capabilities of existing 
chemically enhanced primary treatment (CEPT) facilities and 
recommended modifications to optimize treatment performance. 
Evaluation included bench-scale jar testing and analysis of historical 
full-scale performance monitoring data.  
 
  

Fountain Sanitation District; Master Plan Enhancement Study; 
Fountain, Colorado, United States; 2005 
Process Engineer - Black & Veatch. Process evaluation of activated 
sludge and aerobic sludge digestion. Used in-house developed, 
spreadsheet-based kinetic models to estimate existing organic loading 
capacity and evaluate expansion alternatives.  
 
  

City of Kansas City, Missouri Water Services Department; 
Wastewater Treatment Plant Disinfection Study; Kansas City, 
Missouri, United States; 2005 
Process Engineer - Black & Veatch. Conducted a preliminary 
feasibility assessment comparing effluent chlorination and ultraviolet 
(UV) disinfection. The study involved bench-scale chlorination testing 
and a 30-day sampling program for UV transmittance of the effluent 
from the Birmingham, Blue River and Westside Wastewater Treatment 
Plants.  
 
  

City of Bloomington, Indiana Utilities; Blucher Poole Wastewater 
Treatment Plant Improvements; Bloomington, Indiana, United 
States; 2005 
Process Engineer - Black & Veatch. Conducted a bench-scale 
treatability study of chemically enhanced primary treatment (CEPT) to 
establish chemical doses and process design parameters to retrofit 
CEPT into the existing primary clarifiers. Developed process design 
criteria, equipment specifications and construction drawings.  
 
  

Wheaton Sanitary District; Wet Weather Facility Plan; Wheaton, 



 
 

  
  

BV.COM 

  
  

BLACK & VEATCH | JAMES D. FITZPATRICK 

  
  

16 
 

Illinois, United States; 2005 
Process Engineer - Black & Veatch. Evaluated the wet weather 
treatment capabilities of the existing Wastewater Treatment Plant and 
recommended future alternatives for further consideration. 
Technologies included conventional sedimentation, chemically 
enhanced primary treatment (CEPT), ballasted flocculation and 
filtration.  
 
  

Johnson County Wastewater; Indian Creek Middle Basin 
Wastewater Treatment Plant Excess Flow Improvements Pre-
Design Study; Johnson County, Kansas, United States; 2004-2005 
Process Engineer - Black & Veatch. Provided process engineering to 
improve excess flow treatment capacity of the publically owned 
treatment works. Tasks included: final clarifier settleability testing and 
state point analysis; bench-scale treatability study of CES/CEPT, Actiflo 
ballasted flocculation, DensaDeg solids contact 
clarification/thickening, bio-CES and disinfection; wet weather influent 
characterization via discrete sampling during “first flush”; treatment 
process modeling with GPS-X software.  
 
  

Orange County Sanitation District; Secondary Activated Sludge 
System at Plant No. 1; Orange County, California, United States; 
2004-2005 
Process Engineer - Black & Veatch. Conducted peer survey-based 
studies to support detailed design of secondary clarifiers to evaluate 
two types of scum removal systems: dipping skimmer with rotating 
scum trough vs. beaching skimmer. Another study evaluated the 
effluent turbidity anticipated from a conservatively sized clarifier with 
state-of-the-art internal design compared to tertiary filtration.  
 
  

Black & Veatch; Surfactants and Foaming Potential with Ballasted 
Flocculation Treatment of Wastewater; United States; 2003-2005 
Principal Investigator - Black & Veatch. Self-funded study to 
evaluate foaming from wet-weather flow treatment with ballasted 
flocculation. Develop study scopes, develop study protocols, coordinate 
with participating publically owned treatment works, resolve technical 
issues, evaluate analytical data, draft study reports and present 
findings.  
 
  

Metropolitan St. Louis Sewer District; Lemay Wastewater 
Treatment Plant, Wet Weather Expansion; St. Louis, Missouri, 
United States; 2003-2005 
Process Engineer - Black & Veatch. Expand the publically owned 
treatment works ability to treat excess wet-weather flows from 167 to 
340 mgd. Evaluate wastewater treatment plant operating data, develop 
treatment process model (GPS-X), evaluate applicable treatment 
technologies, conduct bench-scale treatment studies, develop 
conceptual designs, and coordinate treatment modifications with 
collection system expansion plans.  



 
 

  
  

BV.COM 

  
  

BLACK & VEATCH | JAMES D. FITZPATRICK 

  
  

17 
 

 
  

Mizkan Americas, Inc.; Industsrial Pretreatment Services; Kansas 
City, Missouri, United States; 2004 
Consultant - Black & Veatch. Provide environmental engineering 
services to respond to compliance issues raised during a surprise 
inspection conducted by the City to resolve low pH conditions found in 
the public owned treatment works. Services include: audit of facility 
and operations, identification of low pH sources, troubleshooting 
existing pH control systems, recommending modifications to facility 
and operations, corresponding with the City’s Industrial Pretreatment 
Program, completing a survey/permit application and developing an 
Accidental/Slug Discharge Control Plan, successfully negotiating with 
the City to deem the industry a nonsignificant industrial user (waiving 
routine sampling and analyses and allowing the industry to continue to 
discharge without a Wastewater Discharge Permit).  
 
  

JEA; Engineering Services for the Industrial Pretreatment Program; 
Jacksonville, Florida, United States; 2001-2004 
Consultant - Black & Veatch. Train JEA staff on permitting of 
industrial users and other program components. Review and edit draft 
permits and other program documents. Audit the technical review of 
various submittals including survey questionnaires, permit 
applications, baseline-monitoring reports (particularly for 
transportation equipment cleaners and centralized waste treaters), 
and initial certification statements for centralized waste treaters. 
Conduct preliminary research and present results on potential impacts 
of the proposed pretreatment standards for the Metal Products and 
Machinery point source category. Develop and enhance departmental 
procedures and policies.  
 
  

Black & Veatch Enterprise Consulting Division; Pretreatment 
Information Management System (PIMS); United States; 2001-2004 
Industrial Pretreatment Specialist - Black & Veatch. Act as 
programmatic expert during the development and implementation of 
Black & Veatch’s PIMS software for various external clients (Including 
Los Angeles, CA; Chicago, IL; Denver, CO; Detroit, MI). Includes: 
determining software functionality needs, liaising between 
pretreatment staff and information technology staff, evaluating 
software performance, providing regulatory updates, troubleshooting 
data conversion and implementation issues, and assessing compliance 
with regulatory requirements (40 CFR 403, etc.).  
 
  

Las Vegas Wash Coordination Committee (LVWCC); SCOP Process 
Improvements, Perchlorate Removal System Study; Las Vegas, 
Nevada, United States; 2003 
Process Engineer - Black & Veatch. Conduct a conceptual design 
study of perchlorate treatment systems for the Las Vegas Wash. 
Includes: researching treatment technologies, developing a pollutant 
mass balance model for the Las Vegas Wash/Lake Mead/Colorado 
River system, conducting model parameter sensitivity analysis, 



 
 

  
  

BV.COM 

  
  

BLACK & VEATCH | JAMES D. FITZPATRICK 

  
  

18 
 

determining performance criteria, and estimating budgetary treatment 
costs.  
 
  

City of Lawrence, Kansas; Lawrence Wastewater Treatment Plant; 
Lawrence, Kansas, United States; 2003 
Process Engineer - Black & Veatch. Providing process engineering 
assistance during commissioning of 40-mgd wet-weather excess flow 
treatment system consisting of fine screens, Actiflo ballasted 
flocculation, hypochlorite disinfection and bisulfite dechlorination. 
Includes: bench-scale treatment studies, full-scale demonstration 
studies, system troubleshooting and performance testing.  
 
  

Hodgdon Power Co., Inc.; Pyrodex Wastewater Treatment System; 
Herrington, Kansas, United States; 2002-2003 
Process Engineer - Black & Veatch. Process design of wastewater 
treatment system to remove and destroy perchlorate from gunpowder 
manufacturing wastewater. Includes: preparing RFP, bid evaluation, 
reviewing bench-scale treatability study, reviewing and modifying 
system design, evaluating impacts of discharge to publicly owned 
treatment works, evaluating impacts of discharge to receiving stream 
water quality, negotiating with regulatory agencies (KDHE), providing 
installation and start-up assistance.  
 
  

Dallas Water Utilities; Pretreatment Redevelopment of Technically 
Based Local Limits (TBLLs); Dallas, Texas, United States; 2001-2003 
Industrial Pretreatment Specialist - Black & Veatch. Assist in the 
evaluation of DWU’s TBLLs. Includes: identifying pollutants of concern; 
coordinating sampling efforts; evaluating sampling results; calculating 
MAHLs and MAILs; determining TBLLs; and participating in various 
presentations and stakeholder meetings. Deliverables include: 
Pollutant of Concern Report, Monitoring Plan, and TBLL Report.  
 
  

Las Vegas Wash Coordination Committee (LVWCC); Alternate 
Discharge Study; Las Vegas, Nevada, United States; 2001-2003 
Process Engineer - Black & Veatch. Develop a spreadsheet based 
water quality model to predict the treatment performance anticipated 
from a series of wetlands being established along the Las Vegas Wash. 
Parameters to be predicted by the model include flow rate, 
temperature, BOD, NH3, NO2/NO3, TN, TP, TSS, TDS and fecal coliform.  
 
  

Ajman City, United Arab Emirates; Ajman Wastewater System; 
Ajman, United Arab Emirates; 2002 
Process Engineer - Black & Veatch. Preliminary design of 
constructed wetlands intended to receive treated effluent from a 20-
MGD wastewater treatment plant.  
 
  

City of Yankton, South Dakota; Wastewater Treatment Plant 
Improvements; Yankton, South Dakota, United States; 2002 
Process Engineer - Black & Veatch. Witnessed performance testing 



 
 

  
  

BV.COM 

  
  

BLACK & VEATCH | JAMES D. FITZPATRICK 

  
  

19 
 

of UV disinfection system and evaluated data from test  
 
  

Johnson Controls, Inc.; Sewer Identification Project; St. Joseph, 
Missouri, United States; 2001-2002 
Industrial Pretreatment Specialist - Black & Veatch. Provide 
engineering services to meet local lead limit and achieve full 
compliance with the wastewater contribution permit issued to them by 
the City of St. Joseph. Services include: audit of facility and operations, 
identification of lead sources, dye tracing study, TV inspection of sewer 
lines, recommending modifications to facility and operations.  
 
  

JEA; Engineer for Industrial Pretreatment Program; Jacksonville, 
Florida, United States; 1999-2001 
Staff Engineer - Black & Veatch. Resident staff member of JEA’s 
Industrial Pretreatment Department. Responsibilities include: general 
program management and coordination; reviewing various technical 
submittals from industrial users; determining applicable pretreatment 
standards for various industrial users; developing discharge permit 
limits, including calculating alternate limits; writing and administering 
industrial user discharge permits; conducting inspections of various 
industries to support permitting and compliance monitoring activities; 
corresponding with industrial users, regulatory agencies, and other 
stakeholders; developing and enhancing departmental procedures and 
policies.  
 
  

Black & Veatch Power Division; Multiple; Global; 1993-1999 
Chemical Engineer - Black & Veatch. Conduct engineering analyses; 
prepare design calculations; draft and review engineering documents; 
evaluate bids; review vendor drawings; and provide start-up, 
commissioning and troubleshooting for a variety of electrical power 
plant water and wastewater treatment systems including: 
demineralized water makeup treatment systems; NOX injection water 
treatment systems (reverse osmosis and electrodeionization) 
regeneration waste neutralization systems; steam cycle chemical feed 
systems; condensate polishing systems; steam cycle sampling systems. 
Projects included:  
 
Tri Energy Company, Ltd. - IPP Project, Ratchaburi, Thailand   
HEI Power Corp. Guam - Tanguisson Repair Project, Tanguisson, Guam  
Gulf Electric Company, Ltd. - Kui Buri Power Project, Kui Buri, Thailand  
MTP Cogeneration Company, Ltd. - Map Ta Phut Cogeneration Plant 
Phase III, Thailand  
Electricity Generating Authority of Thailand - South Bangkok 
Combined Cycle Phase II, Bangkok, Thailand  
Electricity Generating Authority of Thailand - South Bangkok 
Combined Cycle Phase II, Bangkok, Thailand   
Electricity Generating Authority of Thailand - Ratchaburi Thermal 
Units 1 & 2, Ratchaburi, Thailand  
AES Barry Operations, Ltd. - AES Barry Power Station, Barry, Wales, UK  
Omaha Public Power District - Sarpy County Combustion Turbine No. 



 
 

  
  

BV.COM 

  
  

BLACK & VEATCH | JAMES D. FITZPATRICK 

  
  

20 
 

3, Omaha, NE  
Brunei Department of Electrical Services - Gadong Power Station 
Extension, Gadong, Bruneid  
 
  

PRESENTATIONS & PUBLICATIONS 
T. Lorenzen, A. Szerwinski, M. Bushouse, C. Perry, N. White. "Enhancing 
Phosphorus Removal and Auxiliary Wet Weather Capacity with Dual-
Purpose Filtration." Proceedings from the Water Environment 
Federation 90th Annual Technical Exhibition and Conference. October 
2017. 

J. Barnard. "More Affordable, Reliable and Recoverable Nutrient 
Removal." Northwest District Arkansas Water Works and Water 
Environment Association Conference. September 2017. 

T. Lorenzen. "Dual-Purpose Filtration for Auxiliary Wet-Weather 
Capacity and Phosphorus Polishing." Kansas Water Environment 
Association & American Water Works Association Joint Annual 
Conference. August 2017. 

"More Affordable, Reliable and Recoverable Nutrient Removal." Ohio 
Water Environment Association Conference. June 2017. 

"Dual-Use High-Rate Filter to Expand Wet-Weather Capacity and Reuse 
Opportunities." Arkansas Water Works and Water Environment 
Association Conference. May 2017. 

Dr. James Barnard. "More Affordable, Reliable and Recoverable 
Nutrient Removal." Arkansas Water Works and Water Environment 
Association Conference. May 2017. 

"Innovative Wet Weather Technology in Illinois Also Moving Forward 
in USEPA Region 6." Illinois Wastewater Professionals Conference. 
April 2017. 

"Dual-Use Filters Piloted in EPA Region 7 Expand to Region 6." Missouri 
Water Environment Association & American Water Works Association 
Joint Annual Conference. March 2017. 

"Meeting Stringent Phosphorus Limits and Recovery Goals." New York 
Water Environment Association Annual Conference. February 2017. 

M. Boner. "Auxiliary CSO Treatment with Compressed Media 
Filtration." New Jersey Department of Environmental Protection 
CSO/CMF Workshop. November 2016. 

J. Broz, J. Cousino, B. Harbron, R. Ives, K. Martin, C. McGibbeny, J. Rose. 
"Enhanced Pathogen Reduction of Urban Wet Weather Flows." 
Proceedings from the Water Environment Federation 89th Annual 
Technical Exhibition and Conference. September 2016. 

"Proven and Emerging Alternatives for Stringent Phosphorus Limits." 
Kansas Water Environment Association & American Water Works 



 
 

  
  

BV.COM 

  
  

BLACK & VEATCH | JAMES D. FITZPATRICK 

  
  

21 
 

Association Joint Annual Conference. August 2016. 

R. Jezek, P. Dunlap, G. Chalas, M. Steichen. "The lowdown on meeting 
low phosphorus limits." NEWEA Journal. August 2016. 

Dr. James Barnard. "Successful Nutrient Management in the Midwest 
and Great Lakes Regions." Michigan Water Environment Association 